



SHANGHAI DONGDA POLYURETHANE CO., LTD.
CERTIFICATE OF ANALYSIS

SD/Z—824—04

INVOICE NO.:IV-190620

Customer	石家庄和骏天科贸有限公司		
Product Name	BLEND POLYOLS		
Product Type	Z7	Batch No.	2019062059A-1
Origin	Shanghai	Quantity	26.4T
Carried Standard	Q/TNNF 1-2008	Test Date	2019-07-2
POL/ISO ratio(weight)	1:1.2		
Test Conditions	Specification		Result
Ambient temperature 28 °C	CT	s	10
Material temperature 22 °C	GT	s	73
Stiring time 8 s	TFT	s	105
Stiring Rpm 2800 r/min	Free Density	kg/m ³	25.1
Sample quantity 220 g	Appearance light brown transparent liquid		
Remarks	组合聚醚：环戊烷=100：12（质量比）		
Conclusion	Qualified		

ISSUED BY TECHNICAL DEPARTMENT
OF SHANGHAI DONGDA